AVS.PARTS

REAR COUNTERWEIGHT FRAME EPC CNH CASE online


Parts on group :

Pos. Part No Qty Parts name Comments
  NSS [AR]   NOT SOLD SEPARAT      NOTE - WHEN 4 IN 1 BUCKET IS FITTED, 5 COUNTERWEIGHTS SHOULD BE USED
  3116227R91 [1]        ATTACHMENT rear counterweight - CONSISTS OF REF NOS 1 THRU 5 - - 1 WEIGHT -
  3116228R91 [1]        ATTACHMENT rear counterweight - CONSISTS OF REF NOS 1 THRU 5 - - 2 WEIGHTS -
  3116229R91 [1]        ATTACHMENT rear counterweight - CONSISTS OF REF NOS 1 THRU 5 - - 3 WEIGHTS -
  3116230R91 [1]        ATTACHMENT rear counterweight - CONSISTS OF REF NOS 1 THRU 5 - - 4 WEIGHTS -
  3116231R91 [1]        ATTACHMENT rear counterweight - CONSISTS OF REF NOS 1 THRU 5 - - 5 WEIGHTS -
1. 536351R1 [1]        ASSY, MOUNTING L.H.
  413-1032 [1]   BOLT,Hex, 5/8" - 11 x 2", Gr 5      5/8-11 X 2 HEX HD CAP
  396-21066 [1]   WASHER,16.66mm ID x 33.33mm OD x 4.27mm Thk      21/32 X 1-5/16 X .12
  280374 [1]   NUT,Hex, 5/8" - 11, Gr 5      5/8-11 HEX C-Z
  492-11062 [1]   BEARING WASHER,5/8"      WASHER, LOCK, 5/8"
2. 536352R1 [1]   FRAME      ASSY, MOUNTING R.H.
  413-1032 [1]   BOLT,Hex, 5/8" - 11 x 2", Gr 5      5/8-11 X 2 HEX HD CAP
  396-21066 [1]   WASHER,16.66mm ID x 33.33mm OD x 4.27mm Thk      21/32 X 1-5/16 X .12
  280374 [1]   NUT,Hex, 5/8" - 11, Gr 5      5/8-11 HEX C-Z
  492-11062 [1]   BEARING WASHER,5/8"      WASHER, LOCK, 5/8"
3. 3116233R1 [2]        WASHER bevel
4. 3116232R1          WEIGHT rear bumper - APPROX. 586 LBS - - AS REQUIRED -
  280954 [4]   NUT,3/4"-10, G5  
  271781 [4]   BOLT (SPREADER),Hex, 3/4" - 10 x 4 1/2", Gr 5      3/4-10 X 4-1/2 HEX HD CAP - USED FOR 1 WEIGHT -
  19959R1 [4]   BOLT,Hex, 3/4" - 10 x 7", Gr 5      3/4-10 X 7 HEX HD CAP - USED FOR 2 WEIGHTS -
  22043R1 [4]   BOLT,Hex, 3/4" - 10 x 9 1/2", Gr 5      3/4-10 X 9-1/2 HEX HD - USED FOR 3 WEIGHTS -
  20921R1 [4]   BOLT,Hex, 3/4" - 10 x 12", Gr 5      3/4 - 10 HEX HD - USED FOR 4 WEIGHTS -
  23103R1 [4]   BOLT,Hex, 3/4-16 x 15", G5      3/4 - 10 HEX HD - USED FOR 5 WEIGHTS -
5. 536359R1 [1]    
  20734R1 [4]   SCREW,Hex, 1/2"-13 x 2 1/2", G8      1/2-13 X 2-1/2 HEX HD CAP
  120378 [4]   NUT,Hex, 1/2" - 13, Gr 5      NUT, 1/2"-13, G5
  120384 [4]   WASHER,1/2"      LOCK, 1/2"

Parts catalog :




Back to top
The names John Deere, JD, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVS.Parts is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only.